>>
4. Install the Gantry Frame R #5748

1Take gantry + base, gantry profile on the base step position, assembly and lock according to the picture by 4PCS-M5*40 combination screw.
BRI IGR4IREE, Ml JREMSTFREAMUE, @i34PCS-M5* 4048 & 1R IR EIFTREEEC BT

2 Take 2PCS-L type connecting piece + 8PCS-M5*18 hexagonal flat round head screws and fix and lock them as shown in the picture.
BY2PCS-L A& 5 +8PCS-M5* 187 A TR KIR 2 #H TNEFTR, MITEEH R,

L J’P

© Gantry Frame | #1728 x1

7,

@ L-shaped connecting piece @ sems Screw | AAEL
|LBYERER X2 M5*40 x4

L-shaped connecting piece
LEEER

M5*18 x8

@ Hexagon flat round head
screws | R7NATFEKEL
M5%18 x8

ﬂ ﬂ : Sems Screw | A& 184
ﬂ M5*40 x4

I 07



4. Install the Pull Rod L& MIBIFF

AN oy
0> - 7 \
4 ¢ A
¢ \
g N
7 \
g A
¢ A
¢ \
00— 7 §
/ N
£ g
g_),mﬁ‘

>

© Pullrods | HIFF x2

-y
a—p

@ Hexagon flat round head screws
| A7 ATEXIEL M5*12 X2

®

© Hexagon flat round head screws
| 7T EKIRL M5*20 X2
M5 Flat pad | M52 x2

08 I



5. Circuit Wiring EBB& 54

Y- axis motor Nozzle board serial port
Y HHEaA BikiRER O

Signal input
ESHA

0gooo

VRV Y

RVS ~ RVI0

V3 RVA - RVT- RVE R RVIS
cizd RVIE RVI6 RVIT RV14
830 e Q it Ottty O L2 Quiel O RyIgRys RYlT Ryl O

00,00,

%HEWE@

Power input

=NELTDN

Hotbed control

FAPREE

VIS

20126 Cip

Oka o o I8
© oo o

'500

e © 1000000000000 EG
° 8
e
[=k=] P
" ciey
=
o T, G
s [x_mnm
an
CR4NU230613C11

Rall
73

Thermal bed thermosensitive
PR

Y-axis limit
VPR

Screen port
REEO

Z-axis signals




>
6. Cable Connection ig&&4

© roverCord | BB 1

Caution/zs

@ Do not connect or
disconnect the cables
when the machine is
powered on.

HRBERY, BEE
SETE R,

>

ullulwNeNvs]

SR s 58

o

. 6pin plug-in terminal block (nozzle board serial port cable + nozzle board power cable)
6pinST AT L F (P Sk A 28 O 2 HIR K AR BB IR L)

. X-axis motor X4HEEH,

. X-axis limit switch X3#PRAIFF %

. Material breakage detection line port BfH@ 4w 0

. Connect it to the power cord and turn on the power EIZ B R, FTHER

. Press the power button and wait the display screen to start %2 FHx%H, SHFETRED

10 N



6. Equipment Wiring i& &4

1 Connect the plug-in terminal block, as shown in the picture A position interface.

EEEREA R Tk, WETAMEEO,
2 Connect the X-axis motor, as shown in the picture B position interface.
EEREXTHEEAL, WMERBAIEREM,

3 Connect the X-axis limit switch adapter terminal male, as shown in the picture C position interface.

EERXHHIRAIF XA R I F Ak, WERCUERD

4 )

\. J

(

\.

— O

@ Note: Do not plug and unplug the motor cable with power on, otherwise the motor will be damaged.
AR TREFERIRIERNL, TUSIRIFEN,

__Jii




6. Equipment Wiring i& &4

Insert the material breakage detection line terminal into the material breakage detection switch port, as shown in the picture at position F.

BETEHE A FHRA BRI XI5 0, MERFIERED.

7

J

\.

@ Note: Do not plug and unplug the motor cable with power on, otherwise the motor will be damaged.

AR TREFRIRIERNL, [USBIFBEN.

>>

12



13

6. Equipment Wiring i& &4

Insert the wires marked with the Z1/Z2 motor wire numbers into the corresponding Z-axis motors.
DARITEZ1/728BH &S AN ML BRI ZH B LRI AT

7

J \.

@ Note: Do not plug and unplug the motor cable with power on, otherwise the motor will be damaged.
AR TREFRIRIERNL, [USBIFBEN.

>>



7. Load Filament Z & [R4%}

1 Check whether the feeding tube is
connected properly.
BWETHEBSEHIEET.

2 The pellet (diameter 1.0~5.0mm)

material is loaded into the feeding barrel.

R (B£1.0~5.0mm) FREENTE
PSR

3 Fill with material and cover with
barrel cover.
BEHEE LRt &,

>>

141



15

>>
8. Z-axis Offset Z&f#Mz

Select Z-axis offset, wait for the nozzle movement to complete, select the moving distance, and adjust the Z-axis compensation value up and down so that the
height from the nozzle to the platform is almost the thickness of A4 paper (0.08-0.1mm). Click OK to save the Z-axis compensation value when completed.
I Z4hAMR, FREECKSOITERE, BE SRR, TR ZHMEE, EHEITENEEETSBAMENERE(0.08-0.1mm), TRERT BE REFZMECE,

Note: The current interface is for reference only. Due to the continuous upgrade of functions, the actual version of the software/firmware Ul shall prevail.
AR HAIREUESE BT IR AR, LRSI AR R4/ E U1,




>>
9. Level Platform i@FEFE &

1 Select Auto Leveling to automatically level. %% BT, BVE] E&hiEF.

2 If the automatic leveling data differs greatly (1mm), please correct the platform by adjusting the black knob under the platform. If the data is a negative value, it s
hould be adjusted clockwise. If it is a positive value, it should be adjusted counterclockwise. After the adjustment is completed, automatically level it again to check
the flatness of the platform. If the difference is still large, repeat the above operations;

EHEDATHIEERRA(ImMm), HEIEAERFEETAHREGREMETS, NREENAE, WEIRNEHEAR, MRAEE, WENEHAE, BAETREHBEREHRATERE
FRTEE, BERKARK, FEEULEF;

EN

CN
Do not beat the feeding Note: The current interface is for reference only. Due to the
tube or press the glass continuous upgrade of functions, the actual version of the
platform in the leveling software/firmware Ul shall prevail.
process; AR HARENESE, BT INEERMFR, RPR A RIThR A

» T2 R T Wi/ EEUIE,

THERERZREITENTES;

16 I



17

. S >>
10. Preheat Settings FI#LI& B

1 For the first printing, you need to extrude material in advance. Click Preheat and then click the nozzle preheat icon to set the corresponding preheating temperatures
for the upper part of the nozzle and the lower part of the nozzle according to different materials.Wait for the nozzle to heat up to the predetermined temperature,
select the extrusion distance and extrusion speed, and click Feed until the material is extruded smoothly before normal printing operations can be performed.
FATENREIRAISR, SERBEREREATRET, RIEAEMEHEEERNBL LR SFEETEMAVRE, SFR/RBEKINAAIITERE, EEFHEENFHEES S
#E, BEEEMRIRFE LA #HITIEBITEME(E,

2 Click Preheat, click the platform preheat icon, set the corresponding platform preheat temperature according to different materials, and preheat the platform in
advance before printing.

CN

Note: The current interface is for reference only. Due to the continuous upgrade of functions, the actual version of the software/firmware Ul shall prevail.
AR YR RENESE, BT IR AR, R PR AR AR AR/ E U1,




